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No Code Part No Description Qty 

1 414650 80ZB-001 Nut – Hose Barb 2 

2 414651 80ZB-002 Hose Barb 2 

3 414652 80ZB-003 Rubber Gasket for Hose Barb 2 

4 414653 80ZB-004 Bolt M10*30 12 

5 414654 80ZB-005 Suction flange 1 

6 408450 80ZB-006 Rubber Gasket – Suction Flange/NRV 1 

7 414656 80ZB-007 Pump Case - Front 1 

8 408452 50ZB-008 Plug 2 

9 408453 50ZB-009 Rubber Gasket for Plug 2 

10 414657 80ZB-008 Discharge Flange 1 

11 414658 80ZB-009 Rubber Gasket – Discharge Flange 1 

12 414659 80ZB-010 Rubber packing ring 1 

13 408455 50ZB-011 Nut M6 3 

14 414660 80ZB-011 Diffusor 1 

15 408457 50ZB-013 Bolt M6*63.5 3 

16 414661 80ZB-012 Impeller 1 

17 408462 50ZB-018 Bolt M8*42 4 

18 414662 80ZB-013 Pump Case O-ring 1 

19 408459 50ZB-015 Mechanical seal 1 

20 408461 50ZB-017 Aluminium washer 4 

21 414663 80ZB-014 Pump Case - Rear 1 

22 414664 80ZB-015 Filter Net 1 

23 414667 80ZB-018 Filter Net 3 

24 414665 80ZB-016 Bolt M8*28 4 

25 414666 80ZB-017 Nut M8 4 

 


